\FKN/Q;IN'EEEUSE

The Impacts of Membrane Process
Residuals on Wastewater Treatment

Guidance Manaual




The Impacts of Membrane
Process Residuals on
Wastewater Treatment



About the WateReuse Foundation

The mission of the WateReuse Foundation is to conduct and promote applied research on the
reclamation, recycling, reuse, and desalination of water. The Foundation’s research advances the
science of water reuse and supports communities across the United States and abroad in their efforts to
create new sources of high quality water through reclamation, recycling, reuse, and desalination while
protecting public health and the environment.

The Foundation sponsors research on all aspects of water reuse, including emerging chemical
[...]
only beginning to be assembled. While the specifics are not available, this literature review

46 WateReuse Foundation



should provide guiding principles to address each possible concern. Other issues may arise as
well. For example, the concentrate from highly brackish water could produce a density
current that would cause short-circuiting through the WWTP, yet no data were found
regarding this effect. Mass balance modeling will be important to understanding the complex
pathways by which components of concentrates travel from the headworks of a WWTP to
either the biosolids or the treated water.

WateReuse Foundation 47






CHAPTER 3
UTILITY SURVEYS

3.1 SURVEY DEVELOPMENT AND APPROACH

The project team developed two surveys: one for wastewater utilities that receive flow
containing membrane residuals, and the other targeting potable water utilities that discharge
membrane residuals to wastewater systems. The Internet-based SurveyMonkey
(www.SurveyMonkey.com) was used as the survey instrument. Survey questions were
developed by the Project Team, with incorporated feedback from the Project Advisory
Committee and partner utilities. Hard copies of the survey are included in Appendix B for
wastewater utilities and in Appendix C for water utilities. Figure 3.1 illustrates the
SurveyMonkey.com home page that facilitated the survey.

Figure 3.1. SurveyMonkey.com home page.

The objectives of the surveys were to learn the following from participating utilities:

=

Their experience with disposal of membrane residuals

2. Problems (with residuals disposal, planning, or otherwise) experienced with these
discharges and approaches taken to handle them

3. Control procedures in place, or suggested, for dealing with disposal of membrane
residuals

4. Suggestions for future research

WateReuse Foundation 49



Survey participants were recruited using information found in two databases: one provided by
the WateReuse Foundation from its project “National Database of Water Reuse Facilities”
and the other a listing of membrane installations that was provided by US Filter. Recruiting
was done via e-mailed letters. Letters were sent to individuals for whom e-mail addresses
were listed in the databases and to those whose e-mail addresses could be procured after a
brief Google search or telephone call. (Early in the process, it was determined that phone
calls were approximately twice as efficient as Google searches in producing up-to-date e-mail
addresses. Telephone calling produced an average of 10 e-mail addresses per hour, while
Google searches averaged 5.)

A total of 496 letters were e-mailed: 251 letters from contacts in the WateReuse database and
245 e-mail letters to addresses from both the US Filter and the WateReuse databases.

3.2 WASTEWATER UTILITIES SURVEY

The wastewater utilities survey addressed four sources of membrane residuals:

1. Treatment at a wastewater utility (as a component of tertiary treatment, for example)

2. Biological treatment producing residuals discharge to a wastewater system (i.e.,
satellite systems)

3. Potable water treatment systems

4. Membrane uses categorized by industry (with a focus on Significant Industrial Users
discharging membrane residuals at flow rates above 25,000 gpd)

Characteristics of the respondents are summarized in Table 3.1. Thirty responders accessed
the wastewater utility survey on the Internet. Some, however, made only a cursory
examination of the survey, without answering questions; 19 participants actually completed
the survey.

Table 3.1. Basic Characteristics of Respondents and Their Facilities
from the Wastewater Utility Survey

Characteristic Result
No. of individuals accessing the survey 30

No. of actual respondents 19

No. with pretreatment experience 11

No. who had worked on membrane residuals discharges 5

Reported plant flow rates (mgd)
<0.5
1-5
6-10
11-20
21-100
>100

PN ok~ o

Preliminary questions regarding survey respondents’ experience shed light on the extent to
which the appropriate population was reached. Seventeen of the 19 respondents had more
than 10 years of experience with wastewater treatment; the remaining 2 had at least 2 years.
Regarding direct experience with pretreatment issues and use ordinances and permitting, 12
had more than 3 years and 7 had less than 1 year of experience. Five respondents had direct
experience with membrane discharges.

50 WateReuse Foundation



w
|

No. of Utilities

5

4 -

2

1 B I
O T T T T T

0% 0-10% 11-30% 31-60% 61-80% 81 -
100%

Percentage of effluent reused

Figure 3.2. Utilities reporting effluent reuse.

The extent of wastewater reuse by responding utilities is shown in Figure 3.2, and the
breakdown of use categories is shown in Figure 3.3. Most of the reporting utilities utilize the
reclaimed water for irrigation. Each of the survey respondents gave one of the following
answers in the “other” category:

Indirect potable reuse

Constructed wetlands

Saltwater barrier

Irrigation of farm crops

ASR storage, reuse only

Toilet-flushing water

Fire suppression, dust control, vehicle washing, street and sidewalk washing
Fire protection

Geyser steam field injection

WateReuse Foundation 51



Dual distribution system for municipal reuse

Aquifer Storage and Recovery (ASR),
which is used as a raw water source

Industrial reuse (returned to wastewater
collection system after use) |

Industrial reuse (other than cooling towers)

Cooling tower(s)

Irrigation (greenscape)

Other

I I I

0 5 10 15 20

Number of utilities

Figure 3.3. Reuse categories reported.

3.2.1 Treatment at a Wastewater Plant

Five survey respondents reported treating municipal wastewater using membranes of the
types shown in Figure 3.4. While Figure 3.4 shows eight responses, survey results indicate 10
membrane systems being used by five respondents (some utilities have more than one system
that uses a given type of membrane). The flow rates for these 10 systems are listed in Table
3.2. While the survey was not structured for delineating treatment trains, it is certain that
some reporting utilities use membranes in series (e.g., UF followed by RO).

52

WateReuse Foundation




Membrane filtration

Rewerse osmosis (RO)

MBR (Membrane Bioreactor) [
Ultrafiltration 7:|
Don't know 7:|

o 1 2 3 a4

Number of responses

Figure 3.4. Types of membranes used by five reporting wastewater utilities.

Table 3.2. Flow Rates for the 10 Membrane Systems

Flow rate range, mgd No. of systems in
the range

<0.5 4

0.5-1 1

1-3 4

7-10 1

One goal of the survey was to identify the methods used by wastewater utilities to evaluate
the acceptability of membrane residuals discharged to their systems. The survey questions
addressing this issue and the responses are presented in Figure 3.5.

WateReuse Foundation

53



None
Don't know

Permit application
90-day monitoring study
Baseline monitoring report

Monitoring data, additional in support of
discharge

Monitoring data, previous

Other (please specify)

T T T

0 1 2 3

Number of responses

Figure 3.5. Methods of evaluating acceptability of membrane residuals by
wastewater utilities.

Although the number of results is limited, the data in Figure 3.5 suggest that many utilities
evaluate information from other membrane installations treating municipal wastewater.

The responses shown in Figure 3.5, and other survey questions presenting options, were
considered very useful by both the utility personnel reviewing the survey and those taking the
survey. Many wastewater utilities have doubts about the advisability of accepting membrane
residuals, because of lack of experience and unfamiliarity with the methods of evaluating
them. These queries point to approaches that they can add to their evaluation and regulatory
arsenals.

Three of the five wastewater utilities indicated that they have no parameters for monitoring
the discharges of membrane residuals produced by treating their municipal wastewater. One
utility that uses MF (as part of an MBR), UF, and RO membranes indicated using data on
TDS, pH, and fecal and total coliforms for this purpose. Although the survey was not
structured for determining which parameters apply to each type of membrane, it can be
inferred that monitoring these constituents applies to a system that employs UF followed by
RO. Another utility reported regulation of membrane residuals pertaining to “polymers” as
well as turbidity and TSS.

The survey included the following listing of potential adverse impacts from discharge of
membrane residuals:

e None known
e POTW effluent quality problems

54 WateReuse Foundation



POTW effluent toxicity problems

Salt impacts to the collection system and pumping stations (e.g., corrosion)
Density impacts due to mixing high-TDS discharges with wastewater

Salt impacts on treatment plant equipment (e.g., corrosion)

Uptake of salts by biomass

Inhibition of biomass flocculation and settling

Formation of disinfection by-products during wastewater disinfection
Metals buildup in biosolids, impacting beneficial reuse

Salt buildup in residuals, impacting beneficial reuse (e.g., salt toxicity to plants)
Increase in wastewater treatment costs

Reduced ability to reuse treated effluent

Other (please specify)

When presented with this list of potential problems, three wastewater utilities indicated no
known problems. The utility referred to above (which utilizes RO, UF, and MBR systems)
reported problems with inhibition of flocculation and settling of biomass and stated that
“return flows overwork membranes.” Another utility which utilizes MF and RO systems
indicated a problem with “restriction on polymer use at the POTW?” resulting from membrane
residuals. One utility indicated that membrane return flows were reducing the capacity of
some plant processes (presumably by increasing the hydraulic loading) when they evaluated
membrane projects. Thus, while chemical constituents are an important factor, the effects on
hydraulic loads must also be considered.

Four of the five responding utilities indicated no problems with corrosion in the collection
system resulting from discharges of membrane residuals. The fifth utility did not respond to
this question.

All five reporting wastewater utilities indicated they use cleaning solutions which include
caustic, citric acid, Memclean, high-pressure reuse water, sulfuric acid, and sodium
hypochlorite. Four of the five utilities reported that they discharge cleaning solutions back to
the wastewater plant. Two utilities indicated that the discharge of these residuals is regulated
in some manner, but they did not indicate how. The fifth reported that its membrane cleaning
solutions are treated and retained on-site but did not indicate the final disposal method.

3.2.2 Other Wastewater Facilities Discharging Membrane Residuals to the
Systems Surveyed

None of the 14 responding utilities indicated receiving membrane residuals from other
wastewater treatment facilities, including satellite MBR systems.

3.2.3 Wastewater Utilities Receiving Membrane Discharges from Potable
Water Utilities

Six wastewater utilities reported receiving membrane residuals from potable water plants,
three of which are public and three which are private utilities. The types of membranes used
are listed in Figure 3.6.

Three respondents reported that the membrane systems are used to treat brackish

groundwater; one indicated treating reclaimed water, and the remaining two utilities reported
data which could not be interpreted.

WateReuse Foundation 55



Most potable water production facilities in this category are relatively small, but their number
is greater than those in other survey categories. Between 23 and 27 facilities discharging
membrane residuals from potable water production treat less than 0.5 mgd. One utility
reported two facilities treating 0.5-1.0 mgd; another reported having one facility treating 3-5
mgd and plants treating between 10-50 mgd.

Reverse osmosis (RO)

Nanofiltration

Membrane Filtation

Ultrafiltration

Don’t know

J ook

o
=
N A
w
N

Number of Utilities

Figure 3.6. Membrane use for potable water production reported by
wastewater utilities accepting residuals.

Five of the six wastewater utilities in this category reported assessing the acceptability of
membrane discharges from potable water production using the methods summarized in
Figure 3.7. Five utilities reported requiring discharge permits (although only four noted that
they required actual permit applications). One utility reported having given written
authorization for a discharge of this type.

56 WateReuse Foundation



Preconstruction engineering study data

]
Don't know

Permit application

90-day monitoring study

Baseline monitoring report

Monitoring data, additional in support of discharge

Monitoring data, previous :I
T

T T T

0 1 2 3 4

Number of Reporting Utilities

Figure 3.7. Methods of evaluating membrane residuals from potable water
production.

Three utilities reported they impose the following terms and conditions in their arrangements
with potable water facilities:

1. “Meet all source control limits for water quality.”

2. “Astandard Industrial Waste Discharge permit is issued which includes the Local
Limits requirement.”

3. “Comply with local limits; continuous monitoring for: flow, pH, and temperature,
with set points for alarms. Monthly sampling, and monitor conductivity, TDS, and
chlorides. Lift station and valving so that the discharge can be directed between two
POTWs.”

Participating utilities imposed the conditions for accepting the membrane residuals at the
frequencies shown in Figure 3.8.

WateReuse Foundation 57



Monitoring requirements

Specific discharge limits

Requirement for a monitoring station

Compliance schedule

Time limit condition, after which the
arrangement/permit, etc. must be renewed

Requirements for complying with general
prohibitions/sewer use ordinance

None

0 1 2 3 4 5 6

Number of facilities

Figure 3.8. Conditions for accepting membrane residuals from potable water
facilities.

Two utilities specifically regulate TDS in the membrane discharges, four regulate pH and
heavy metals (the specific metals were not noted), and one utility regulates anions as a
condition of accepting the discharge.

Negative impacts of membrane residuals on their wastewater systems, as reported by these

utilities, are indicated in Figure 3.9. One utility reported problems with corrosion of
submerged carbon steel surfaces in the collection system near the point of discharge.

58 WateReuse Foundation



Scale buildup in sewer mains

Reduced ability to reuse treated effluent

Salt buildup in residuals impacting
beneficial reuse (e.g. salt toxicity to
plants)

Formation of disinfection byproducts
during wastewater disinfection

None known

0 1 2 3

Number of facilities

Figure 3.9. Negative impacts of membrane residuals from potable water
facilities as reported by four wastewater utilities.

Three of the four reporting utilities regulate discharge of the membrane-cleaning residuals
through a permitting or authorization process. The fourth indicated the cleaning solutions are
disposed of by deep well injection. The cleaning solutions include caustic, hydrochloric
(muriatic) acid, sulfuric acid, sodium hypochlorite, and proprietary products.

3.2.4 Industry Sources of Membrane Residuals

This survey component was confined to discharges greater than 20,000 gpd; however,
discharges less than 20,000 gpd can also be important. For example, home water treatment
systems that discharge ion exchange regenerant or reject from RO treatment can be
problematic if there are a large number of home installations.

WateReuse Foundation 59



Only two wastewater utilities indicated receiving membrane residuals from industry at flow
rates greater than 20,000 gpd. One of these utilities receives membrane residuals from 10 or
11 membrane systems (the exact number was not reported), all treating less than 0.5 mgd.
These residuals result from “industrial reuse”; survey data indicate the use of more than one